
Providing water for livestock and crop production to a 

rural area in Bonaire using reverse osmosis  

Author: Judith Straathof 

Student number: 4756762 

Delft University of Technology

Faculty of Civil Engineering and Geosciences 

Supervised by:  

Dr. ir. S. G. J Heijman  

Dr. ir. Miriam Coenders-Gerrits 

In collaboration with: 

Cooperation Punta Agua 

SolteQ Energy  



Preface and Acknowledgements   

Water scarcity issues are a worldwide problem, but at each location the situation requires its own 

unique solution. This report investigates a possible solution for a stable water supply for the 

Punta Blanku region on the island of Bonaire. A stable water supply that is not overpriced will 
[...]
seawater ranges between 0.013 – 5 µg/L, and current standards for aluminum in drinking water is 

between 50 – 200 µg/L (Lenntech, 2018). All of the samples are below the recommended 

Aluminum levels and do not pose a concern. Adult chickens are monogastric animals and 

therefore quickly discard of nitrite and nitrate in their urine, but young chicks are susceptible to 

nitrate poisoning until their digestive systems develop (Lenntech, 2018). In the United States, the 

Environmental Protection Agency set the maximum level for nitrite at 1.0 mg-N/L (Water 

Quality Association, 2013). With the conversion, all the samples have a nitrite concentration 

more than five times below the EPA standard.  

The temperature listed appears to be high. Samples were brought to the lab in a cooler, but it is 

not known the procedure of BONLAB once samples were delivered. Ideally, some parameters, 

such as temperature, electrical conductivity, and pH, would be measured with a field instrument 

immediately after samples are collected.  

3.2 Reverse Osmosis Model Results  

Using IMSDesign, a model made by Hydranautics (Nitto Group Company), a reverse osmosis 

system can be modelled virtually to determine power requirements and feasibility of installing a 



wind turbine. Using a diesel generator would not be financially prudent for Cooperation Punta 

Agua. The two most particle water sources were modeled: sample 3 (seawater) and sample 4 

(brackish groundwater). At high salinities and high permeate recovery, higher pressures and 

membranes designed for high pressure are required, increasing initial and operational costs 

(Greenlee, Lawler, Freeman, Marrot, & Moulin, 2009). Design was tested for permeate 

production at 50 m3/day and 200 m3/day. These values are much higher than the current need, 

but RO systems can be scaled down at a later stage if needed. SWRO will have one raw, feed, 

concentrate and permeate streams (Figure 4a). Feed water is raw water post pump. Due to the 

lower electrical conductivity and total dissolved solids for brackish water, BRWO can be 

designed with two stages where the concentrate from the first stage goes through RO again to 

increase recovery and decrease the amount of raw water needed (Figure 4b). The most important 

design parameters are provided in Table 3, and extra design parameters are provided in the 

appendix. Systems were designed to be within the limits set by IMSDesign. 

BWRO requires far less power and raw water than SWRO. Although design was not perfectly 

optimized due to limited data, future power needs will follow the same trend due to TDS values. 

Investment costs were largely dependent on permeate production and can be lowered with 

optimization.  

 

 

 

 

Figure 4. (a) Flow diagram for SRWO and (b) BRWO with two stages for first stream 

concentrate recovery. Dark blue arrows indicate raw and feed water, green arrows indicate 

concentrate, and light blue arrows indicate permeate. 

(a) 

(b) 



Table 3. Important design parameters for modeled reverse osmosis systems with sea water 

(sample 3) and brackish water (sample 4) as feed water 

Sample ID  3 - SWRO 4 - BWRO 3 - SRWO 4 - BRWO 

Water Type Sea Surface 

Conventional 

Brackish Well 

Non-Fouling 

Sea Surface 

Conventional 

Brackish Well 

Non-Fouling 

Permeate Production 

(m3/day) 
50 50 200 200 

Permeate Recovery (%) 40 70 40 70 

Feed Flow (m3/day) 125 71.4 500 285.7 

Concentrate Production 

(m3/day) 
75 21.4 300 85.7 

RO System SWC4 MAX ESPA2-LD-

4040 

SWC4 MAX ESPA4-LD-

4040 

Elements/Vessel 4 Stage 1,2: 7,4 5 Stage 1,2: 5,5 

Vessels 1 Stage 1,2: 1, 1 3 Stage 1,2: 6,3 

Total elements  4  11 15 45 

Measured E. 

Conductivity (µS/cm) 
54,300 2970 54,300 2970 

Model E. Conductivity 

(µS/cm)  
55,409 2979 55,409 2979 

Permeate E. Conductivity 

(µS/cm) 
421 77.8 391 274 

Concentrate E. 

Conductivity (µS/cm) 
87998 8743 88011 8401 

Permeate TDS (mg/L) 421 77.8 391 126 

Total pumping power 

(kW) 
9.7 0.9 39.6 2.3 

Pumping specific energy 

(kWh/m3) 
4.68 0.41 4.75 0.28 

Investment Cost (€) 46,145.00 46,144.91 184,580.00 184,579.60 



3.3 Wind Speed and Windmill Power 

Average wind speed in Bonaire is 7–8 m/s and the windy season is from the beginning of 

December to the beginning of August (Figure 5). Although wind speed will vary throughout the 

day and over months, for 9 months of the year wind speed reached above 5.5 m/s over 90% of 

the days over the course of each individual month, and above 5.5 m/s approximately 70% of the 

days over the course of each individual month for October, November, and December (Figure 6). 

 

 

Figure 5. Average of mean hourly wind speeds in Bonaire from 2015-2023 at 10m above ground 

level with 25th – 75th and 10th – 90th percentile bands (WeatherSpark, 2023) 

 

 

Figure 6. 30 year averaged data of the amount of days per month wind speed reached above 

specified amount (Meteoblue, 2023) 

     

                                    
          

          

          

          

          

          

          

          

          

          

                  
       

      
       

     
       

      
       



Among other design parameters, windmills provide electrical power based on wind speed. The 

performance graph of FreshWaterMill provides the relationship between wind speed and power 

(Solteq Energy, 2018). At a wind speed of 5.5 and 7 m/s the electrical power is approximately 8 

and 19 kW, respectively (Figure 7). Based on the total pumping power for BRWO and SRWO 

(Table 3), at a wind speed of 5.5 m/s, only BRWO (both 50 and 200 m3/day permeate 

production) could be powered by FreshWaterMill. At a wind speed of 7 m/s, BRWO (both 50 

and 200 m3/day permeate production) and SWRO for 50 m3/day permeate production could be 

powered by FreshWaterMill. 



 

 

 

Figure 7. FreshWaterMill performance graph for wind speed and electrical power (image 

provided from Bas Heijman through email communication)  

4. Discussion  

4.1 Source Water  

Advantages of using brackish groundwater with reverse osmosis treatment (BWRO) over using 

seawater with reverse osmosis treatment (SWRO) are a lower membrane fouling hazard 

specifically from biomass, suspended particles, and SO4 precipitates), lower energy demand, less 

need for extensive post-treatment (especially regarding boron removal), and lower costs 

(Stuyfzand & Raat, 2010). The disadvantages of using BWRO instead of SWRO usually include 

higher concentrations of ions like Fe, Mn, SiO2, NH4, PO4, and HCO3 in brackish groundwater 

and these ions increase the risk of membrane fouling, quality of groundwater is often not 

constant, and more issues with disposal of the concentrate due to a higher nutrient concentration 

(Stuyfzand & Raat, 2010). Energy demand and operation costs related to energy demand will not 

be an advantage of BRWO if FreshWaterMill or another sustainable option is chosen to power 

the treatment system. If a diesel generator is used to power the RO system instead of wind 

energy or solar panels, then the cost of operation would be higher for SWRO than BWRO.  

Additional advantages of SWRO are that there is a virtually unlimited supply of water and if 

Cooperation Punta Agua would like to dispose of the concentrate by producing salt with salt 

pans, the sea water will provide more salt than brackish water would. If there is 30% recovery 

for the RO installation and it produces 50 m3 permeate per day or 200 m3 permeate per day, 167 



m3/day or 667 m3/day would need to be pumped, respectively. Recovery could be higher or 

lower depending on the inlet water. Recommendations in the past included pumping no more 

than 86.4 to 172.8 m3/day per hectare (100m3) based on low permeability of aquifers and the 

quantity of water available (Grontmij and Sogreah, 1968). This limit is not completely applicable 

as Cooperation Punta Agua would not pump freshwater, but pumping more brackish water could 

lead to even more saltwater intrusion.  

Although results and RO model design provided in this report are preliminary, based on these 

initial results, installing BWRO is recommended. Pretreatment and post treatment is likely 

unnecessary based on previous water usage and natural filtration from the soil, and power 

demand will be significantly lower than SWRO. Taking into account that at times the wind speed 

will be below the average and extremely high diesel costs (financially and environmentally), it is 

best if the power requirement of the RO system is as low as possible.    

4.2 Pretreatment for Reverse Osmosis  

Pretreatment for a reverse osmosis system is done to prevent membrane fouling and prevent flux 

decline. Membrane fouling leads to a decline in the performance of the RO system. Common 

parameters used to determine performance levels for RO are turbidity and Silt Density Index 

(SDI). The general maximum limits for turbidity are 1 NTU and a SDI of 3 to 5 depending on the 

type of membrane (Lenntech, 2001). BONLAB was not able to measure turbidity, a critical 

parameter. Saturation index is also a valuable parameter to use as a risk index to estimate 

precipitation and thus scaling. When SI is less than 0 precipitation is not expected to occur and 

when SI is greater than 0 to 0.2, precipitation and clogging on the membrane may occur 

(Stuyfzand & Raat, 2010).  

For SRWO, since seawater will have a higher tendency for membrane fouling it requires more 

extensive pretreatment than surface water or groundwater (Greenlee et al., 2009). In this 

situation, the brackish water has been filtered naturally through soil, and it likely that 

pretreatment is not required. Without the full chemical analysis, it is difficult to determine the 

pretreatment for either SRWO and BRWO.  Coagulation is typically seen as the conventional 

pretreatment to remove small particles for SRWO, but it not feasible to install this type of 

treatment for a small operation that is not a large desalination plant (Valavala et al., 2011). Using 

ultrafiltration (UF) and/or microfiltration (MF) is another pretreatment method that is becoming 

popular. Although UF/MF could have a higher capital costs of up to 25%, life cycle costs are 

comparable, and UF/MF requires less chemicals, RO can operate at a higher flux, lower RO 

operating costs as membrane cleaning frequency is lowered (Valavala et al., 2011). It is possible 

that filtration is not a necessary step for pretreatment depending on the turbidity of both SRWO 

and BRWO and because of the small scale of the RO operation.  

For SRWO, biological fouling can be a more pressing issue than for BRWO. Chlorination is 

often used to prevent biological fouling. Chlorine and organic chemicals can lead to damage on 

the membranes and are ideally removed before reaching the RO system, which can be 

accomplished through dosing of bisulfate (Lenntech, 2018). As seen in table 1, the pH of the 

seawater is 8.19. Dosing with acid to lower the pH to prevent scaling may be necessary in this 

case due to the pH and depending on the SI. Instead of dosing with acid, dosing with antiscalants 



to prevent formation of all scales is often done as usually less antiscalant is needed than, for 

example, sulfuric acid (Lenntech, 2018). Due to the filtration of the soil, the brackish ground 

water would likely need less pretreatment steps, but this depends on the turbidity and SI.  

Due to the small-scale operation and the possibility to store water, it could be more effective to 

keep the operation simple and not add a pretreatment technology step, only dosing. It is likely 

that the membranes would have to cleaned more often, but this could be done by Cooperation 

Punta Agua and it would not hinder the overall production goal. BWRO may require NaOH 

dosing to lower the pH and reduce fouling. 

4.3 Post Treatment  

Post treatment mostly depends on the quality requirements of what the permeate is used for, and 

how the brine is being disposed, as well as complying with regulations and guidelines. 

Cooperation Punta Agua will not be allowed to produce drinking water for human consumption 

due to government regulations (van Tonningen, 2018). Hypochlorite is often used for post 

treatment in drinking water for human consumption to inactivate pathogens and provide residual 

disinfection in the distribution systems, however, it is also often used for the same reasons for 

poultry drinking water (Smith, 2011, Scott et al., 2009). If using BRWO, a post treatment 

disinfectant is likely not necessary as in the past this water was used with no issues for either 

chickens or plants and was only discontinued for its salt content. If using SRWO with 

pretreatment to hinder biofouling, hypochlorite is probably also not necessary since there should 

be low risk of pathogens that are usually present in surface water, especially since distribution 

will be to a very small region in Punta Blanku. Additional disinfection is not required for 

irrigation if the water is not sprayed on the leaves of the plants.  

Table 2 below shows some general guidelines for poultry drinking water. Boron is very hard to 

remove using RO and can be found in high concentrations in sea water and brackish groundwater 

(Stuyfzand & Raat, 2010). Just like turbidity and SI, additional tests must be taken for boron 

concentration. Chickens benefit from boron levels of no higher than 200 mg/L (Jin et al., 2014) 

and plants require boron but it can be toxic if irrigated with water containing high levels of boron 

(Camacho-Cristobal et al., 2008).  If there are high concentrations of boron in the inlet water, 

specific high boron removal RO membrane elements or boron ion exchangers need to be 

installed (Taniguchia et al., 2004, Glueckstern & Priel, 2007). A boron test will have to be taken.  

If BRWO is used, as recommended, it is likely that no post treatment is necessary as this water 

was not treated before salt intrusion and the use was discontinued due to the salt content.  

 

 

 

 

 

 



Table 4. Drinking water quality guidelines for poultry (Fairchild & Ritz, 2015) 

Characteristic  Maximum Accetable Levels  

Bacteria   

      Total Heterotrophic Bacteria 100 CFU/100 mL 

      Coliform Bacteria 50 CFU/100 mL 

pH 5.0 - 6.8 

Hardness 110 ppm 

Naturally Occurring Compounds   

      Calcium 500 ppm 

      Chloride 250 ppm 

      Copper 0.6 ppm 

      Iron* 0.3 ppm 

      Magnesium 125 ppm 

      Manganese** 0.05 ppm 

      Nitrate 25 ppm 

      Phosphorus 0.1 ppm 

      Potassium 500 ppm 

      Sodium 50 ppm 

      Sulfate 250 ppm 

*Iron concentration as high as 600 ppm has shown to have no 

effect on bird health, but can have detrimental impacts on water 

lines and fogging systems (Fairchild et al., 2006) 

** Manganese concentration as high as 20 ppm has not affected 

poultry health, but can have negative effects on water lines and 

fogging systems (Batal et al., 2005) 

4.4 Disposal of the Brine  

At this location, there are two options for brine disposal: salt pans or back to the sea. Luckily the 

water at this coast is very rough and choppy. Disposing of the brine from SRWO into the sea 

should not lead to any environmental effects. The water will be concentrated in salt, but due to 

the rough water mixing the disposed water easily, it will not lead to negative environmental 

impacts. There are no new nutrients introduced back to the sea. Disposing of the brine from 

BRWO into the sea without post treatment introduces nutrients to the area that are typically not 

in high concentration, particularly nitrogen. This could lead to eutrophication, but due to the 

rough waters and small amount of water disposed as recovery can be higher for BRWO, 

environmental impacts are likely non-existent to minimal. Additionally, production for this RO 

unit will realistically be small-scale, which also helps reduce environmental impacts. 